SPORTON LAB. FCC RF Test RepOI’t Report No. : FR092308-07B

Variant FCC RF Test Report

APPLICANT : Motorola Solutions, Inc.
EQUIPMENT : Access Point, Radio Module 6
BRAND NAME : Motorola

MODEL NAME . AP-6

FCC ID . UZ7AP6

STANDARD . FCC Part 15 Subpart E

CLASSIFICATION : Unlicensed National Information Infrastructure (UNII)

This is a variant report which is only valid combine with the original test report. The product
was received on Jul. 14, 2011 and completely tested on Jul. 22, 2011. We, SPORTON
INTERNATIONAL INC., would like to declare that the tested sample has been evaluated in
accordance with the procedures given in ANSI C63.4-2003 and shown compliance with the

applicable technical standards.

The test results in this report apply exclusively to the tested model / sample. Without written
approval of SPORTON INTERNATIONAL INC., the test report shall not be reproduced except
in full.

Reviewed by:

Jones Tsai / Manager
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SPORTON LAB. FCC RF Test RepOI’t Report No. : FR092308-07B

REVISION HISTORY

REPORT NO. VERSION DESCRIPTION ISSUED DATE
This is a variant report. The original report which can
be referred to Sporton Report No. FR092308B.
FR092308-07B Rev.01 | Base on original report, only the worst case of | Sep. 20,2011
conducted emission and 26dB emission were
verified.
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SPORTON LAB.

FCC RF Test Report Report No

.- FR092308-07B

SUMMARY OF TEST RESULT

Report FCC Rule IC Rule Description Limit Result Remark
Section
3.1 15.403(i) A9.2 26dB Bandwidth - Pass -
i <
32 15.407(a) A9 2 Maximum Conducted <17, 24, 30 dBm Pass i
Output Power (depend on band)
SPORTON INTERNATIONAL INC. Page Number 1 4 0f 49
TEL : 886-3-327-3456 Report Issued Date : Sep. 20, 2011
FAX : 886-3-328-4978 Report Version : Rev. 01

FCCID : UZ7AP6



SPORTON LAB. FCC RF Test RepOI’t Report No. : FR092308-07B

1 General Description
1.1 Applicant

Motorola Solutions, Inc.
One Motorola Plaza, Holtsville, NY 11742-1300 USA

1.2 Manufacturer
Motorola Solutions, Inc.

One Motorola Plaza, Holtsville, NY 11742-1300 USA

1.3 Feature of Equipment Under Test

Product Feature & Specification
Equipment Access Point, Radio Module 6
Brand Name Motorola
Model Name AP-6
FCC ID UZ7AP6
Tx/Rx Frequency Range 5150 MHz ~ 5250 MHz
802.11a : 15.39 dBm / 0.0346 W
Maximum Output Power to Antenna 802.11n (BW 20MHz) : 16.65 dBm / 0.0462 W
802.11n (BW 40MHZz) : 16.79 dBm / 0.0478 W
SW Version ART Rev 0.9 Build #16
Type of Modulation OFDM (BPSK / QPSK / 16QAM / 64QAM)
EUT Stage Production Unit
Remark:

1.  For other wireless features of this EUT, test report will be issued separately.

2. This test report recorded only product characteristics and test results of Unlicensed National
Information Infrastructure (UNII).

3. The above EUT's information was declared by manufacturer. Please refer to the specifications or

user's manual for more detailed description.
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FCC RF Test Report

Report No. : FR092308-07B

<Antenna Information>

2.4GHz
Type Model Number _ Cable Cable |\t peak
Peak Gain Loss Loss Gain Note
(external) | (internal)
PIFA_NCAP NCAP PIFA 3 0 0 3 Antenna 5
5GHz
Type Model Number Cable Cable
o Peak Gain Loss Loss Neé;iak Note
(external) | (internal)
PIFA_NCAP NCAP PIFA 6 0 0 6 Antenna 5

1.4 Testing Site

Test Site

SPORTON INTERNATIONAL INC.

Test Site Location

No. 52, Hwa Ya 1* Rd., Hwa Ya Technology Park,
Kwei-Shan Hsiang, Tao Yuan Hsien, Taiwan, R.O.C.
TEL: +886-3-3273456 / FAX: +886-3-3284978

Test Site No.

Sporton Site No.

FCC/IC Registration No.

THO2-HY

722060/4086B-1

1.5 Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the

following standards:

¢

¢

¢

¢

FCC Part 15 Subpart E
FCC Public Notice DA 02-2138, (Measurement Guidelines of UNII)
ANSI C63.4-2003

IC RSS-210 Issued 8

Remark:

1.

All test items were verified and recorded according to the standards and without any deviation

during the test.

This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B

(DoC), recorded in a separate test report.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB. FCC RF Test RepOI’t Report No. : FR092308-07B

2 Test Configuration of Equipment Under Test
2.1 Carrier Frequency Channel

802.11a Carrier Frequency Channel
Freq. Freq. Freq. Freq.
Channel Channel Channel Channel
(MHz) (MHz) (MHz) (MHz)
36 5180 40 5200 44 5220 48 5240
802.11n (BW 20MHz) Carrier Frequency Channel
Freq. Freq. Freq. Freq.
h I h I h I h I
Channe (MH2) Channe (MH2) Channe (MH2) Channe (MH2)
36 5180 40 5200 44 5220 48 5240
802.11n (BW 40MHz) Carrier Frequency Channel
Freq. Freq. Freq. Freq.
h I h I h I h I
Channe (MH2) Channe (MH2) Channe (MH2) Channe (MH2)
38 5190 46 5230 - - - -
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SPORTON LAB. FCC RF Test RepOI’t Report No. : FR092308-07B

2.2 Test Mode

The EUT has been associated with peripherals pursuant to ANSI C63.4-2003 and configuration
operated in a manner tended to maximize its emission characteristics in a typical application.
Frequency range investigated: conduction (150 kHz to 30 MHz), radiation (9 kHz to the 10th harmonic
of the highest fundamental frequency or to 40 GHz, whichever is lower).

Pre-scanned tests were conducted to determine the final configuration from all possible combinations.
The worst case modes for legacy mode, and n modes, were chosen from the highest RF output power
chain. The following table is showing the total pre-scanned test modes, and the worst case modes

which are only recorded in this report.

The following tables are showing the test modes as the worst cases and recorded in this report.

Test Cases

Test Item 802.11a/n (Modulation : OFDM)

Mode 1: 802.11a_CH36_5180 MHz
Mode 2: 802.11a CH44 5220 MHz
Mode 3: 802.11a_CH48 5240 MHz
Mode 4: 802.11a_CH36_5180 MHz (BW 20M)
Mode 5: 802.11a_CH44 5220 MHz (BW 20M)
Mode 6: 802.11a_CH48_ 5240 MHz (BW 20M)
Mode 7: 802.11n_CH38_5190 MHz (BW 40M)
Mode 8: 802.11n_CH46_5230 MHz (BW 40M)

Conducted TCs
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SPORTON LAB. FCC RF Test RepOI’t Report No. : FR092308-07B

3 Test Result
3.1 26dB Bandwidth Measurement
3.1.1 Limit of 26dB Bandwidth

There is no restriction limits for bandwidth. The maximum conducted output power can be limited by
measured emission bandwidth (B). For the band 5.15~5.25 GHz, the maximum conducted output
power over the frequency band of operation shall not exceed the lesser of 50 mW (17dBm) or 4 dBm
+ 10log B. For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum conducted output power
over the frequency bands of operation shall not exceed the lesser of 250 mW (24dBm) or 11 dBm +
10log B. For the band 5.725-5.825 GHz, the maximum conducted output power over the frequency
band of operation shall not exceed the lesser of 1 W (30dBm) or 17 dBm + 10log B.

3.1.2 Measuring Instruments

See list of measuring instruments of this test report.

3.1.3 Test Procedures

1 The testing follows FCC Public Notice DA 02-2138 (Measurement Guidelines of UNII).

2 The RF output of EUT was connected to the spectrum analyzer by a low loss cable.

3.  Read RBW and repeat measurement as needed until the RBW/BW ratio is approximately 1%.

4 Use a RBW = approximately 1% of the emission bandwidth; Set the VBW > RBW; Use a peak
detector.

5. Measure the maximum width of the emission that is 26 dB relative to the peak of the emission

and 99% occupied bandwidth.

3.1.4 Test Setup

e ]

Spectrum Analyzer EUT
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Report No. : FR092308-07B

seomron 1as.  FCC RF Test Report

3.1.5 Test Result of 26dB Bandwidth

Test Mode : Mode 1~3 Temperature : 24~26C
Test Engineer : |Ken Hsu amd Alan Liu Relative Humidity : |52~55%
802.11a
Channel Fre(&l:_'ezr;cy 26dB Bandwidth (MHz) Pass/Fail
Chain A Chain B Chain A+B(A) | Chain A+B(B)
36 5180 24.88 25.24 25.27 23.60 Pass
44 5220 25.46 25.42 24.93 23.64 Pass
48 5240 24,78 25.17 25.52 23.66 Pass
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Report No. : FR092308-07B

- Agilent 18:07:59 Jul 19, 2011

26 dB Bandwidth Plot on 802.11a Channel 36 - Chain A
R T |Freq/ChanneI

Center Freq

Ch Freq 5.18 GHz Trig Free 518000000 GHz
Occupied Bandwidth | |
StartFreq
5.15500088 GHz
Ref 28 dBm #Atten 20 dB
#Peak T Stop Freq
Log o | o 5.20500000 GHz
16
dB/ B £ CF Step
Offst 5.00000008 MHz
of SO i I I I AN A SN il W | Mar
dB
Freq Offset
Center 5.166 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 500 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 [llon 0ff
17.2783 MH=z % dB -26.008 4B
Transmit Freq Error  -73.732 kHz
% ¢B Bandwidth 24,885 MHz*

26 dB Bandwidth Plot on 802.11a Channel 36 - Chain B
5 Agilent 20:07:49 Jul 19, 2011

R T |Freq/ChanneI

Center Freq

Ch Freq 5.18 GHz Trig Free 518000000 GHz
Occupied Bandwidth | |
| StartFreq
5.15500088 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log 5.20500000 GHz
18 L4 h*d
dB/ CF Step
Offst 5.08000000 MHz
2w P Auto Man
dB
Freq Offset
Center 5.166 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 500 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 [llon 0ff
17.7524 MH=z % dB -26.008 4B
Transmit Freq Error  -185.248 kHz
% ¢B Bandwidth 25.243 MHz*

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCCID : UZ7AP6
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26 dB Bandwidth Plot on 802.11a Channel 36 - Chain A+B(A)

. Agilent 20:15:22 Jul 19, 2611 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.18 GHz Trig Free 518000000 GHz
Occupied Bandwidth | |
| StartFreq
5.15500088 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log 5.20500000 GHz
19 <& <
dB/ = = CF Step
Offst 5.00000008 MHz
20 Auto Man
dB
Freq Offset
Center 5.166 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 500 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7 Pur  99.00 7 [flon Off
17.6640 MHz % dB -26.008 4B
Transmit Freq Error  -132.850 kHz
% ¢B Bandwidth 25.272 MHz*

26 dB Bandwidth Plot on 802.11a Channel 36 - Chain A+B(B)

. Agilent 20:13:03  Jul 19, 2611 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.18 GHz Trig Free 518000000 GHz
Occupied Bandwidth | |
| StartFreq
5.15500088 GHz
Ref 28 dBm #Atten 20 dB
#Peak T Stop Freq
Log | 5.20500000 GHz
18 L R
dB/ > = CF Step
Offst 5.00000008 MHz
20 Auto Man
dB
Freq Offset
Center 5.166 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 500 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 [llon 0ff
16.9265 MH=z % dB -26.008 4B

Transmit Freq Error  -63.763 kHz
% ¢B Bandwidth 23.603 MHz*
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- Agilent 18:08:49 Jul 19, 2011

26 dB Bandwidth Plot on 802.11a Channel 44 - Chain A
R T |Freq/ChanneI

Center Freq

Ch Freq 5.22 GHz Trig Free 550000000 GHz
Occupied Bandwidth | |
StartFreq
5.19500088 GHz
Ref 28 dBm #Atten 20 dB
#Peak T Stop Freq
Log v | - 5.24500000 GHz
16
dB/ < CF Step
Offst 5.00000008 MHz
P Auto Man
dB
Freq Offset
Center 5.228 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 500 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 [llon 0ff
17.2369 MH=z % dB -26.008 4B
Transmit Freq Error  -63.586 kHz
% ¢B Bandwidth 25.465 MHz*

26 dB Bandwidth Plot on 802.11a Channel 44 - Chain B
5 Agilent 20:05:19  Jul 19, 2011

R T |Freq/ChanneI

Center Freq

Ch Freq 5.22 GHz Trig Free 550000000 GHz
Occupied Bandwidth | |
| StartFreq
5.19500088 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log 5.24500000 GHz
19 L4 k2
dB/ < CF Step
Offst 5.08000000 MHz
20 Auto Man
dB
Freq Offset
Center 5.228 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 500 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 [llon 0ff
17.6969 MH=z % dB -26.008 4B
Transmit Freq Error  -85.466 kHz
% ¢B Bandwidth 25.424 MHz*

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCCID : UZ7AP6

Page Number
Report Issued Date : Sep. 20, 2011
Report Version

1 13 0f 49

. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-07B

26 dB Bandwidth Plot on 802.11a Channel 44 - Chain A+B(A)

. Agilent 21:15:05 Jul 19, 2611 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.22 GHz Trig Free 550000000 GHz
Occupied Bandwidth | |
| StartFreq
5.19500088 GHz
Ref 28 dBm #Atten 20 dB
#Peak T I Stop Freq
Log . [ 5.24500008 GHz
19 <& <
dB/ > = CF Step
Offst 5.00000008 MHz
20 Auto Man
dB
Freq Offset
Center 5.228 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 500 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 [llon 0ff
17.5553 MHz % dB -26.008 4B
Transmit Freq Error  -72.399 kHz
% ¢B Bandwidth 24,938 MHz*

26 dB Bandwidth Plot on 802.11a Channel 44 - Chain A+B(B)

. Agilent 20:21:22 Jul 19, 2611 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.22 GHz Trig Free 550000000 GHz
Occupied Bandwidth | |
| StartFreq
5.19500088 GHz
Ref 28 dBm #Atten 20 dB
#Peak T Stop Freq
Log o | o 5.24500000 GHz
16
dB/ = © CF Step
Offst 5.00000008 MHz
20 Auto Man
dB
Freq Offset
Center 5.228 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 500 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 [llon 0ff
16.9198 MH=z % dB -26.008 4B

Transmit Freq Error  -66.521 kHz
% ¢B Bandwidth 23.643 MHz*
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26 dB Bandwidth Plot on 802.11a Channel 48 - Chain A

# Agilent 18:13:57 Jul 19, 2011 R T [Freg/Channel
|
- Center Freq
Ch Freq 5.24 GHz Trig Free 554000000 GHz
Occupied Bandwidth | |
StartFreq
5.21500088 GHz
Ref 28 dBm #Atten 20 dB
#Peak T StopFreq
Log o | o 5.26500000 GHz
16
dB/ CF Step
Offst 5.08000000 MHz
20 Lo ” Auto Man
dB
Freq Offset
Center 5.248 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 500 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 [llon 0ff
17.2950 MH=z % dB -26.008 4B
Transmit Freq Error  -61.718 kHz
% ¢B Bandwidth 24,784 MHz*

26 dB Bandwidth Plot on 802.11a Channel 48 - Chain B

W Agilent 19:56:30 Jul 19, 2011

R T |Freq/ChanneI

Center Freq

Ch Freq 5.24 GHz Trig Free 554000000 GHz
Occupied Bandwidth | |
| StartFreq
5.21500088 GHz
Ref 28 dBm #Atten 20 dB
#Peak T Stop Freq
Log N | " 5.26500000 GHz
16
dB/ CF Step
Offst 5.00000008 MHz
20 Auto Man
dB
Freq Offset
Center 5.248 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 500 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 [llon 0ff
17.4043 MH=z % dB -26.008 4B
Transmit Freq Error  -6@.853 kHz
% ¢B Bandwidth 25.179 MHz*

SPORTON INTERNATIONAL INC.
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26 dB Bandwidth Plot on 802.11a Channel 48 - Chain A+B(A)

. Agilent 21:16:21 Jul 19, 2611 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.24 GHz Trig Free 554000000 GHz
Occupied Bandwidth | |
| StartFreq
5.21500088 GHz
Ref 28 dBm #Atten 20 dB
#Peak T Stop Freq
Log | 5.26500000 GHz
19 & ¢
dB/ -3 < CF Step
Offst 5.00000008 MHz
20 Auto Man
dB
Freq Offset
Center 5.248 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 500 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7 Pur  99.00 7 [flon Off
175831 MH=z % dB -26.008 4B
Transmit Freq Error  -123.579 kHz
% ¢B Bandwidth 25.527 MHz*

26 dB Bandwidth Plot on 802.11a Channel 48 - Chain A+B(B)

. Agilent 21:17:32 Jul 19, 2611 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.24 GHz Trig Free 554000000 GHz
Occupied Bandwidth | |
| StartFreq
5.21500088 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log v o 5.26500000 GHz
16
dB/ = = CF Step
Offst 5.00000008 MHz
20 Auto Man
dB
Freq Offset
Center 5.248 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 500 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 [llon 0ff
16.9244 MHz % dB -26.008 4B

Transmit Freq Error  -71.237 kHz
% ¢B Bandwidth 23.668 MHz*
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Test Mode : Mode 4~6 Temperature : 25~27°C
Test Engineer : [Alan Liu Relative Humidity : |37~40%
802.11n (BW 20MHz)
Channel Fr?&t:_'ezr;cy 26dB Bandwidth (MHz) Pass/Fail
Chain A Chain B Chain A+B(A) | Chain A+B(B)
36 5180 26.13 26.22 25.45 24.88 Pass
44 5220 25.72 26.05 25.54 24.79 Pass
48 5240 25.61 26.16 24.93 25.47 Pass
SPORTON INTERNATIONAL INC. Page Number : 17 of 49
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26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 36

-Chain A
% Agilent 18:27:54 Jul 19, 2011 R T [Freg/Channel
|
- Center Freq
Ch Freq 5.18 GHz Trig Free 518000000 GHz
Occupied Bandwidth | |
| StartFreq
5.15500088 GHz
Ref 28 dBm #Atten 20 dB
#Peak T StopFreq
Log P ! > 5.20500000 GHz
16
dB/ §id £ CF Step
Offst 5.08000000 MHz
20 MButo Man
dB
Freq Offset
Center 5.166 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 500 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 [llon 0ff
18.3087 MH=z % dB -26.008 4B
Transmit Freq Error  -57.599 kHz
% ¢B Bandwidth 26.131 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 36

- Chain B
% Agilent 19:44:21 Jul 19, 2011 R T [Freg/Channel
|
- Center Freq
Ch Freq 5.18 GHz Trig Free 518000000 GHz
Occupied Bandwidth | |
| StartFreq
5.15500088 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log » ” 5.20500606 GHz
16
dB/ > £ CF Step
Offst 5.08000000 MHz
20 Tl Auto Man
dB
Freq Offset
Center 5.166 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 500 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 [llon 0ff
18.3145 MH=z % dB -26.008 4B
Transmit Freq Error  -43.029 kHz
% ¢B Bandwidth 26.226 MHz*

SPORTON INTERNATIONAL INC.
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26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 36 - Chain

A+B(A)
% Agilent 21:49:53 Jul 19, 2011 R T [Freg/Channel
|
- Center Freq
Ch Freq 5.18 GHz Trig Free 518000000 GHz
Occupied Bandwidth | |
StartFreq
5.15500088 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log N o 5.20500000 GHz
16
4B/ 2 €« CF Step
Offst 5.00000008 MHz
O ‘e[ Auto Man
dB
Freq Offset
Center 5.166 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 500 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 [llon 0ff
18.2385 MH=z % dB -26.008 4B
Transmit Freq Error  -86.798 kHz
% ¢B Bandwidth 25.458 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 36 - Chain

A+B(B)
% Agilent 21:47:39 Jul 19, 2011 R T [Freg/Channel
|
- Center Freq
Ch Freq 5.18 GHz Trig Free 518000000 GHz
Occupied Bandwidth | |
| StartFreq
5.15500088 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log - ° 5.20500000 GHz
16
dB/ = = CF Step
Offst 5.00000008 MHz
20 Auto Man
dB
Freq Offset
Center 5.166 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 500 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 [llon 0ff
18.1783 MH=z % dB -26.008 4B
Transmit Freq Error  -3.479 kHz
% ¢B Bandwidth 24,580 MHz*
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FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-07B

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 44

- Chain A
% Agilent 18:23:14 Jul 19, 2011 R T [Freg/Channel
|
- Center Freq
Ch Freq 5.22 GHz Trig Free 550000000 GHz
Occupied Bandwidth | |
StartFreq
5.19500088 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log p " 5.24500000 GHz
16
dB/ CF Step
Offst 5.08000000 MHz
Offet L ~lleno it
dB
Freq Offset
Center 5.228 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 500 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 [llon 0ff
18.2912 MH=z % dB -26.008 4B
Transmit Freq Error  -37.959 kHz
% ¢B Bandwidth 25.728 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 44

- Chain B
% Agilent 19:49:55 Jul 19, 2011 R T [Freg/Channel
|
- Center Freq
Ch Freq 5.22 GHz Trig Free 550000000 GHz
Occupied Bandwidth | |
| StartFreq
5.19500088 GHz
Ref 28 dBm #Atten 20 dB
#Peak T Stop Freq
Log > I > 5.24500000 GHz
16
dB/ CF Step
Offst 5.00000008 MHz
0ffot Lome | it
dB
Freq Offset
Center 5.228 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 500 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7 Pur  99.00 7 [flon Off
18.3073 MH=z % dB -26.008 4B

Transmit Freq Error  -35.463 kHz
% ¢B Bandwidth 26.851 MHz*
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FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-07B

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 44 - Chain

A+B(A)
# Agilent 21:35:24 Jul 19, 2011 R T [Freg/Channel
|
- Center Freq
Ch Freq 5.22 GHz Trig Free 550000000 GHz
Occupied Bandwidth | |
| StartFreq
5.19500088 GHz
Ref 28 dBm #Atten 20 dB
#Peak T Stop Freq
Log pew— o 5.24500000 GHz
16
dB/ 3 = CF Step
Offst 5.00000008 MHz
20 Auto Man
dB
Freq Offset
Center 5.228 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 500 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 [llon 0ff
18.2415 MH=z % dB -26.008 4B
Transmit Freq Error  -G3.207 kHz
% ¢B Bandwidth 25.541 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 44 - Chain

A+B(B)
H# Agilent 21:32:27 Jul 19, 2011 R T [Freg/Channel
|
- Center Freq
Ch Freq 5.22 GHz Trig Free 550000000 GHz
Occupied Bandwidth | |
| StartFreq
5.19500088 GHz
Ref 28 dBm #Atten 20 dB
#Peak I Stop Freq
Log - ——, 5.24500000 GHz
16
dB/ = = CF Step
Offst 5.00000008 MHz
20 Auto Man
dB
Freq Offset
Center 5.228 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 500 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 [llon 0ff
18.1180 MH=z % dB -26.008 4B
Transmit Freq Error  -4.512 kHz
% ¢B Bandwidth 24,798 MHz*
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FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-07B

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 48

-Chain A
% Agilent 18:18:49 Jul 27, 2011 R T [Freg/Channel
|
- Center Freq
Ch Freq 5.24 GHz Trig Free 554000000 GHz
Occupied Bandwidth | |
| StartFreq
5.21500088 GHz
Ref 28 dBm #Atten 20 dB
#Peak T Stop Freq
Log o | > 5.26500606 GHz
16
dB/ CF Step
Offst 5.08000000 MHz
i “illAuto Man
dB
Freq Offset
Center 5.248 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 500 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 [llon 0ff
18.2906 MH=z % dB -26.008 4B
Transmit Freq Error  -47.214 kHz
% ¢B Bandwidth 25.616 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 48

- Chain B
% Agilent 19:54:23 Jul 19, 2011 R T [Freg/Channel
|
- Center Freq
Ch Freq 5.24 GHz Trig Free 554000000 GHz
Occupied Bandwidth | |
| StartFreq
5.21500088 GHz
Ref 28 dBm #Atten 20 dB
#Peak T T StopFreq
Log ] I " 5.26500000 GHz
16
dB/ CF Step
Offst 5.08000000 MHz
20 il "=||Auto Man
dB
Freq Offset
Center 5.248 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 500 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 [llon 0ff
18.316@ MH=z % dB -26.008 4B
Transmit Freq Error  -27.773 kHz
% ¢B Bandwidth 26.163 MHz*
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SPORTON LAB.
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Report No. : FR092308-07B

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 48 - Chain

A+B(A)
. Agilent 21:22:09 Jul 19, 2611 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.24 GHz Trig Free 554000000 GHz
Occupied Bandwidth | |
| StartFreq
5.21500088 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log o o 5.26500000 GHz
16
4B/ > < CF Step
Offst 5.00000008 MHz
20 Auto Man
dB
Freq Offset
Center 5.248 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 500 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 [llon 0ff
18.2362 MH=z % dB -26.008 4B
Transmit Freq Error  -72.547 kHz
% ¢B Bandwidth 24,938 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 48 - Chain

A+B(B)

- Agilent 21:28:39 Jul 19, 2011

R T |Freq/ChanneI

Center Freq

Ch Freq 5.24 GHz Trig Free 554000000 GHz
Occupied Bandwidth | |
| StartFreq
5.21500088 GHz
Ref 28 dBm #Atten 20 dB
#Peak T Stop Freq
Log ° | o 5.26500000 GHz
16
dB/ =, o CF Step
Offst 5.00000008 MHz
20 Auto Man
dB
Freq Offset
Center 5.248 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 500 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7 Pur  99.00 7 [flon Off
18.1636 MH=z % dB -26.008 4B

Transmit Freq Error  5.586 kHz
% ¢B Bandwidth 25.477 MHz*
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SPORTON LAB. FCC RF Test RepOI’t Report No. : FR092308-07B

Test Mode : Mode 7~8 Temperature : 25~27°C
Test Engineer : [Alan Liu Relative Humidity : |37~40%
802.11n (BW 40MHz)
Channel Fr?&t:_'ezr;cy 26dB Bandwidth (MHz) Pass/Fail
Chain A Chain B Chain A+B(A) | Chain A+B(B)
38 5190 49.86 51.79 49.72 49.02 Pass
46 5230 50.84 50.92 50.89 50.26 Pass
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FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-07B

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 38

- Chain A
4 Agilent 19:26:35 Jul 19, 2011

R T |Freq/ChanneI

Center Freq

Ch Freq 5.13 GHz Trig Free 519000000 GHz
Occupied Bandwidth | |
| StartFreq
514500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak T Stop Freq
Log | 5.23500000 GHz
16
dB/ CF Step
Offst [P | 9.66000000 MHz
20 Auto Man
dB
Freq Offset
Center 5.198 86 GHz Span 96 1Az || 0-00000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5weep 500 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 [llon 0ff
37.0948 MH=z % dB -26.008 4B
Transmit Freq Error  -67.214 kHz
% ¢B Bandwidth 49,863 MHz*

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 38

- Chain B
# Agilent 19:42:08 Jul 19, 2011

R T |Freq/ChanneI

Ch Freq
Nccupied Bandwidth

2.19 GHz

Center Freq

Trig Free |l ¢ 15000000 GHz

| StartFreq
514500008 GHz

Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log & % 5.23500008 GHz
16
dB/ % = CF Step
Offst [ rtegR| 900000008 MHz
&2 Auto Man
dB

Freq Offset

Center 5.198 88 GHz

#Res BH 620 kHz #YBH 1.5 MHz #5weep 500 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 [llon 0ff
375007 MHz % dB -26.008 4B
Transmit Freq Error  -92.440 kHz
% ¢B Bandwidth 51.793 MHz*
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FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-07B

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 38 - Chain

A+B(A)
% Agilent 09:09:33 Jul 20, 2011 R T [Freg/Channel
|
- Center Freq
Ch Freq 5.13 GHz Trig Free 519000000 GHz
Occupied Bandwidth | |
| StartFreq
5.14500088 GHz
Ref 28 dBm #Atten 20 dB
#Peak T Stop Freq
Log N I 5.23500000 GHz
16
dB/ e CF Step
Offst 9.00000000 MHz
Offst | . | Mar
dB
Freq Offset
Center 5.198 86 GHz Span 96 1Az || 0-00000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #Sweep 500 ms (1081 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 [llon 0ff
37.0813 MH=z % dB -26.008 4B

Transmit Freq Error  -138.891 kHz
% ¢B Bandwidth 49,720 MHz*
|

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 38 - Chain

A+B(B)
% Agilent 09:13:16 Jul 20, 2011 R T [Freg/Channel
|
- Center Freq
Ch Freq 5.13 GHz Trig Free 519000000 GHz
Occupied Bandwidth | |
StartFreq
5.14500088 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log 4 N 5.23500000 GHz
16
dB/ =3 « CF Step
Offst 9.00000000 MHz
O —||Auta Man
dB
Freq Offset
Center 5.198 86 GHz Span 96 1Az || 0-00000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #Sweep 500 ms (1081 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 [llon 0ff
36.8364 MHz % dB -26.008 4B
Transmit Freq Error  -53.019 kHz
% ¢B Bandwidth 43,823 MHz*
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26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 46

- Chain A
% Agilent 19:27:42 Jul 19, 2011 R T [Freg/Channel
|
- Center Freq
Ch Freq 5.23 GHz Trig Free 553000000 GHz
Occupied Bandwidth | |
StartFreq
5.18500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log ° 5.27500000 GHz
16
dB/ = = CF Step
Offst [ werl| 9.00000000 MHz
20 Auto Man
dB
Freq Offset
Center 5.238 86 GHz Span 96 1Az || 0-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #5weep 500 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 [llon 0ff
37.3035 MH=z % dB -26.008 4B
Transmit Freq Error  -123.770 kHz
% ¢B Bandwidth 50,847 MHz*

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 46

- Chain B
% Agilent 19:36:35 Jul 19, 2011 R T [Freg/Channel
|
- Center Freq
Ch Freq 5.23 GHz Trig Free 553000000 GHz
Occupied Bandwidth | |
| StartFreq
5.18500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log 5 5.27500000 GHz
16
dB/ = 5 CF Step
Offst [ || 9.00800080 MHz
20 Auto Man
dB
Freq Offset
Center 5.238 86 GHz Span 96 1Az || 0-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #5weep 500 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 [llon 0ff
37.4326 MHz X dB -26.00
Transmit Freq Error  -27.547 kHz
% ¢B Bandwidth 50,925 MHz*
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26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 46 - Chain

A+B(A)
% Agilent 09:18:52 Jul 20, 2011 R T [Freg/Channel
|
- Center Freq
Ch Freq 5.23 GHz Trig Free 553000000 GHz
Occupied Bandwidth | |
| StartFreq
5.18500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log . b 5.27500000 GHz
16
dB/ - CF Step
Offst 7 9.00000000 MHz
20 “Auto Man
dB
Freq Offset
Center 5.238 86 GHz Span 96 1Az || 0-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #Sweep 500 ms (1081 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 [llon 0ff
37.3153 MH=z % dB -26.008 4B
Transmit Freq Error  -111.838 kHz
% ¢B Bandwidth 50,892 MHz*

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 46 - Chain

A+B(B)
# Agilent 09:17:24 Jul 20, 2011 R T [Freg/Channel
|
- Center Freq
Ch Freq 5.23 GHz Trig Free 553000000 GHz
Occupied Bandwidth | |
| StartFreq
5.18500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log 4 N 5.27500000 GHz
16
dB/ CF Step
Offst 9.00000000 MHz
of (1 Mar
dB
Freq Offset
Center 5.238 86 GHz Span 96 1Az || 0-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #Sweep 500 ms (1081 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 [llon 0ff
37.0644 MHz % dB -26.008 4B
Transmit Freq Error  -6.312 kHz
% ¢B Bandwidth 50,263 MHz*
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SPORTON LAB. FCC RF Test RepOI’t Report No. : FR092308-07B

3.2 Maximum Conducted Output Power Measurement

3.2.1 Limit of Maximum Conducted Output Power

For the band 5.15~5.25 GHz, the maximum conducted output power shall not exceed the lesser of 50
mW (17dBm) or 4 dBm + 10log B, where B is the 26 dB emissions bandwidth in MHz. If transmitting
antenna directional gain is greater than 6 dBi, the peak output power and power density shall be
reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum conducted output power shall not
exceed the lesser of 250 mW (24dBm) or 11 dBm + 10log B. If transmitting antenna directional gain is
greater than 6 dBi, the peak output power and power density shall be reduced by the amount in dB

that the directional gain of the antenna exceeds 6 dBi.

3.2.2 Measuring Instruments

See list of measuring instruments of this test report.

3.2.3 Test Procedures

1. The testing follows FCC Public Notice DA 02-2138 (Measurement Guidelines of UNII).
2. The RF output of EUT was connected to the power meter by a low loss cable.

3.  Measure the power by power meter.

3.2.4 Test Setup

B

EUT
Power Meter Attenuator
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SPORTON LAB. FCC RF Test RepOI’t Report No. : FR092308-07B

3.2.5 Test Result of Average Conducted Output Power

<Antenna for 4.5V>

Test Mode : Mode 1~3 Temperature : 25~27C
Test Engineer : |Alan Liu Relative Humidity : |37~40%
802.11a
Frequency Measured Output Power (dBm) Max. Limits _
Ch. Pass/Fail
(MHz) | Power . Power . Power | Chain | (dBm)
. Chain A : Chain B .
Setting Setting Setting | A+B
36 5180 14 15.39 13.5 15.05 11 15.12 17 Pass
44 5220 13 14.31 13 14.07 11 14.84 17 Pass
48 5240 13.5 14.63 14 14.91 11.5 14.90 17 Pass
Test Mode : Mode 4~6 Temperature : 25~27°C
Test Engineer : [Alan Liu Relative Humidity : |37~40%
802.11n (BW 20MHz)
Frequency Measured Output Power (dBm) Max. Limits _
Ch. Pass/Fail
(MHz) Power | . . .| Power | . | Power | Chain (dBm)
Setting Setting Setting | A+B
36 5180 15.5 16.65 14.5 16.07 12 16.65 17 Pass
44 5220 14 15.37 14.5 15.82 12 16.24 17 Pass
48 5240 13.5 15.01 15.5 15.96 12.5 16.22 17 Pass
Test Mode : Mode 7~8 Temperature : 25~27C
Test Engineer : |Alan Liu Relative Humidity : |37~40%
802.11n (BW 20MHz)
Frequency Measured Output Power (dBm) Max. Limits _
Ch. Pass/Fail
(MHz) | Power . Power . Power | Chain | (dBm)
. Chain A . Chain B :
Setting Setting Setting | A+B
38 5190 15.5 16.57 15 16.79 12 16.42 17 Pass
46 5230 15.5 16.51 15.5 16.63 12.5 16.55 17 Pass
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3.2.6 Test Result of Power Output Plots

Output Power Plot on 802.11a Channel 36 - Chain A

# Agilent 18:08:13 Jul 19, 2011

R T |Freq/ChanneI

Ch Freq 5.18 GHz

Trig Free |l ¢ 15000000 GHz

Center Freq

Channel Power

|Huerages: 168

| StartFreq
5.15500088 GHz
Ref 26 dBm #Atten 20 dB
#5aip IO IO I | Stop Freq
Log | [ 5.20500080 GHz
1@
dB/ CF Step
Offst 5.00000080 MHz
&2 |Buto Man
dB

Freq Offset

Center 5.180 88 GHz
#Res BH 1 MHz #\BH 3 MHz

Span 50 Mz B.00060RE0 Hz
#Sweep 1 ms (1001 pts)

Channel Power

15.39 dBm /24.8852 MHz

Power Spectral Density ||[0n

-58.57 dBm/Hz

Signal Track
Off

Output Power Plot on 802.11a Channel 44 - Chain A

# Agilent 18:09:04 Jul 19, 2011

R T |Freq/ChanneI

Center Freq

#Res BH 1 MHz #YBH 3 MHz

#Sweep 1 ms (1001 pts)

Ch Freq  5.22 GHz Trig Free |l ¢ >>0a0000 GHz
Channel Power [Averages: 168 | |
| StartFreq
5.19500080 GHz
Ref 26 dBm #Atten 20 dB
#Samp i — Stop Freq
Log ! 5.24500008 GHz
1@
dB/ CF Step
Offst 5.00000080 MHz
22 "|[Auto Marn
dB
Freq Offset
Center 5.220 60 GHz Span 50 Mz || 0-00000000 Hz

Channel Power

14.31 dBm /25.4645 MHz

Power Spectral Density ||[0n

-58.75 dBm/Hz

Signal Track
Off
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Output Power Plot on 802.11a Channel 48 - Chain A
# Agilent 18:14:57 Jul 19, 2011

R T |Freq/ChanneI

|
- Center Freq
Ch Freq 5.24 GHz Trig Free 554600000 GHz
Channel Power [Averages: 168 | |
| Start Freq
5.21580080 GHz
Ref 26 dBm #Atten 26 dB
#3amp i Stop Freq
Log ! 1 A 526500000 GHz
18
dB/ CF Step
0ffst 500680080 MHz
20 Auto Man
dB
Freq Offset
Center 5.248 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BW 1 MHz #UBH 3 MHz #Sweep 1 ms (1001 pts)
Signal Track
Channel Power Power Spectral Density ||[0n 0ff]
14.63 dBm /24.7838 MHz -59.31 dBm/Hz
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Output Power Plot on 802.11a Channel 36 - Chain B

W Agilent 26:08:87 Jul 19, 2811

R T |Freq/ChanneI

Center Freq

15.05 dBm /25.24393 MHz

Ch Freq 5.18 GHz Trig Free 518600000 GHz
Channel Power [Averages: 168 | |
| Start Freq
5.15500088 GHz
Ref 28 dBm #Atten 20 dB
#3amp i T | Stop Freq
Log ! ! 5.26500000 GHz
16
dB/ CF Step
Offst 5.00000008 MHz
20 “Auto Man
dB
Freq Offset
Center 5.166 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BW 1 MHz #UBH 3 MHz #Sweep 1 ms (1001 pts)
Signal Track
Channel Power Power Spectral Density ||[0n 0ff]

-58.97 dBm/Hz

Output Power Plot on 802.11a Channel 44 - Chain B

W Agilent 20:06:56  Jul 19, 2811

R T |Freq/ChanneI

Center Freq

14.07 dBm /25.4239 MHz

Ch Freq 5.22 GHz Trig Free 552600000 GHz
Channel Power [Averages: 168 | |
| Start Freq
5.19500088 GHz
Ref 28 dBm #Atten 20 dB
#3amp i | Stop Freq
Log ! | 5.24500000 GHz
16 4
dB/ CF Step
Offst 5.00000008 MHz
20 Al Auto Man
dB
Freq Offset
Center 5.228 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BW 1 MHz #UBH 3 MHz #Sweep 1 ms (1001 pts)
Signal Track
Channel Power Power Spectral Density ||[0n 0ff]

-58.98 dBm/Hz
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Report No. : FR092308-07B

Output Power Plot on 802.11a Channel 48 - Chain B
# Agilent 19:59:53 Jul 19, 2011

R T |Freq/ChanneI

Ch Freq

Channel Power

2.24 GHz

- Center Freq
Trig Free || o 54090000 GHz
[Averages: 168 | |

| Start Freq
5.21500088 GHz

Ref 28 dBm

#Atten 20 dB

#Sarp Y | Stop Freq
Log ! | 5.26500008 GHz
16 :
dB/ CF Step
Offst 500800060 MHz
20 i |Auto Man
dB
Freq Offset
Center 5.248 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BW 1 MHz #UBH 3 MHz #Sweep 1 ms (1001 pts)
Signal Track
Channel Power Power Spectral Density ||[0n 0ff]
1491 dBm /25.1786 MHz -59.10 dBm/Hz
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FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-07B

Output Power Plot on 802.11a Channel 36 - Chain A of Chain A+B

# Agilent 20:15:48  Jul 19, 2011

R T |Freq/ChanneI

Center Freq

Ch Freq 5.13 GHz Trig Free 518600000 GHz
Channel Power [Averages: 168 | |
| Start Freq
5.15566008 GHz
Ref 28 dBm #Atten 26 dB
#3amp i Stop Freq
Log ! 5.26560008 GHz
19
dB/ CF Step
Offst 500066008 MHz
AR it Man
dB
Freq Offset

Center 5.180 88 GHz

#Res BH 1 MHz #YBH 3 MHz

500000000 Hz

Channel Power

12.13 dBm /25.2718 MHz

Span 58 MHz

#Sweep 1 ms (1001 pts)
Signal Track
Power Spectral Density ||[0n 0ff]

-61.9@ dBm/Hz

Output Power Plot on 802.11a Channel 36 - Chain B of Chain A+B

# Agilent 20:13:17  Jul 19, 2011

R T |Freq/ChanneI

Ch Freq
Channel Power

2.18 GHz

Center Freq

Trig Free |l ¢ 15000000 GHz

[Averages: 168 | |

| StartFreq
5.15500088 GHz
Ref 28 dBm #Atten 20 dB
#Samp Stop Freq
Log i 5.20500008 GHz
16
dB/ CF Step
Offst 5.00000088 MHz
22 T = || Buto Man
dB

Freq Offset

Center 5.180 88 GHz

#Res BH 1 MHz #YBH 3 MHz

Span 50 Mz B.00060RE0 Hz
#Sweep 1 ms (1001 pts)

Channel Power

12.09 dBm /23.6086 MHz

Signal Track
Power Spectral Density ||[0n 0ff]

-61.64 dBm/Hz
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FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-07B

Output Power Plot on 802.11a Channel 44 - Chain A of Chain A+B

# Agilent 21:15:35 Jul 19, 2011

R T |Freq/ChanneI

Center Freq

Ch Freq 5.22 GHz Trig Free 552600000 GHz
Channel Power [Averages: 168 | |
| Start Freq
5.19566008 GHz
Ref 28 dBm #Atten 26 dB
#3amp i i Stop Freq
Log f ! 5.24560008 GHz
19
dB/ CF Step
Offst 500066008 MHz
o o, | Man
dB
Freq Offset

Center 5.220 88 GHz

#Res BH 1 MHz #YBH 3 MHz

500000000 Hz

Channel Power

11.69 dBm /24.9239 MHz

Span 58 MHz

#Sweep 1 ms (1001 pts)
Signal Track
Power Spectral Density ||[0n 0ff]

-62.28 dBm/Hz

Output Power Plot on 802.11a Channel 44 - Chain B of Chain A+B

# Agilent 20:21:52 Jul 19, 2011

R T |Freq/ChanneI

Ch Freq
Channel Power

2.22 GHz

Center Freq

Trig Free |l ¢ 5900000 GHz

[Averages: 168 | |

| StartFreq
5.19500088 GHz
Ref 28 dBm #Atten 20 dB
#Samp T Stop Freq
Log ! 5.24500008 GHz
16
dB/ CF Step
Offst 5.00000088 MHz
22 [ TR Auto Man
dB

Freq Offset

Center 5.220 88 GHz

#Res BH 1 MHz #YBH 3 MHz

Span 50 Mz B.00060RE0 Hz
#Sweep 1 ms (1001 pts)

Channel Power

11.96 dBm /23.6428 MHz

Signal Track
Power Spectral Density ||[0n 0ff]

-61.78 dBm/Hz
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FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-07B

Output Power Plot on 802.11a Channel 48 - Chain A of Chain A+B

W Agilent 21:16:36 Jul 19, 2811

R T |Freq/ChanneI

Center Freq

Ch Freq 5.24 GHz Trig Free 554600000 GHz
Channel Power [Averages: 168 | |
| Start Freq
5.21568008 GHz
Ref 28 dBm #Atten 20 dB
#3amp i Stop Freq
Log i 5.26500008 GHz
19
dB/ CF Step
Offst 500066008 MHz
2 [T = |Buta Man
dB
Freq Offset

Center 5.248 88 GHz

#Res BH 1 MHz #YBH 3 MHz

Span 58 MHz
#Sweep 1 ms (1001 pts)

500000000 Hz

Channel Power

11.75 dBm /25.5271 MHz

Power Spectral Density

-62.32 dBm/Hz

Signal Track

On Off]

Output Power Plot on 802.11a Channel 48 - Chain B of Chain A+B

i Agilent 21:17:47  Jul 19, 2811

R T |Freq/ChanneI

Ch Freq
Channel Power

2.24 GHz

Trig Free

Center Freq
5.24000008 GHz

|Huerages: 168

| Start Freq

2.21500088 GHz

Ref 28 dBm #Atten 20 dB
#Samp Stop Freq
Log i 5.26500008 GHz
16
dB/ CF Step
Offst 5.00000088 MHz
22 ™ | Auto Man
dB

Freq Offset

Center 5.248 88 GHz

#Res BH 1 MHz #YBH 3 MHz

Span 50 Mz B.00060RE0 Hz
#Sweep 1 ms (1001 pts)

Channel Power

12.03 dBm /23.6602 MHz

Power Spectral Density

-61.71 dBm/Hz

Signal Track

On Off]
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FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-07B

Output Power Plot on 802.11n (BW 20MHz) Channel 36 - Chain A

W Agilent 18:28:45 Jul 19, 2811

R T |Freq/ChanneI

Center Freq

16.65 dBm /26.1313 MHz

Ch Freq 5.18 GHz Trig Free 518600000 GHz
Channel Power [Averages: 168 | |
| Start Freq
5.15500088 GHz
Ref 28 dBm #Atten 20 dB
#3amp i P = Stop Freq
Log ! [ 5.20500008 GHz
16
dB/ CF Step
Offst [ “igll| 5.00000060 MHz
20 Auto Man
dB
Freq Offset
Center 5.166 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BW 1 MHz #UBH 3 MHz #Sweep 1 ms (1001 pts)
Signal Track
Channel Power Power Spectral Density ||[0n 0ff]

-57.52 dBm/Hz

Output Power Plot on802.11n (BW 20MHz) Channel 44 - Chain A

- Agilent 18:24:24  Jul 19, 2811 R T [Freg/Channel
|
- Center Freq
Ch Freq 5.22 GHz Trig Free 552600000 GHz
Channel Power [Averages: 168 | |
| Start Freq
5.19500088 GHz
Ref 28 dBm #Atten 20 dB
#3amp i | Stop Freq
Log ! | 5.24500800 GHz
16
dB/ CF Step
Offst 5.00000008 MHz
20 Auto Man
dB
Freq Offset
Center 5.228 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BW 1 MHz #UBH 3 MHz #Sweep 1 ms (1001 pts)
Signal Track
Channel Power Power Spectral Density ||[0n 0ff]
15.37 dBm /25.7276 MHz -58.73 dBm/Hz
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SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-07B

# Agilent 18:19:04  Jul 27, 2011

Output Power Plot on 802.11n (BW 20MHz) Channel 48 - Chain A
R T |Freq/ChanneI

Center Freq

Ch Freq 5.24 GHz Trig Free 554600000 GHz
Channel Power [Averages: 168 | |
| Start Freq
5.21500088 GHz
Ref 28 dBm #Atten 20 dB
#Samp T 7 i Stop Freq
Log | ! 5.26500800 GHz
16 ¢
dB/ CF Step
Offst 5.00000008 MHz
20 Auto Man
dB
Freq Offset
Center 5.248 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BW 1 MHz #UBH 3 MHz #Sweep 1 ms (1001 pts)
Signal Track
Channel Power Power Spectral Density ||[0n 0ff]

15.01 dBm /25.6164 MHz

-58.08 dBm/Hz
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FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-07B

Output Power Plot on 802.11n (BW 20MHz) Channel 36 - Chain B

W Agilent 19:44:37  Jul 19, 2811

R T |Freq/ChanneI

Center Freq

16.07 dBm /26.2255 MHz

Ch Freq 5.18 GHz Trig Free 518600000 GHz
Channel Power [Averages: 168 | |
| Start Freq
5.15500088 GHz
Ref 28 dBm #Atten 20 dB
#Sarp P T AU PO Stop Freq
Log | | 5.20500080 GHz
16
dB/ CF Step
Offst T . . 5.00000000 MHz
20 Auto Man
dB
Freq Offset
Center 5.166 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BW 1 MHz #UBH 3 MHz #Sweep 1 ms (1001 pts)
Signal Track
Channel Power Power Spectral Density ||[0n 0ff]

-58.12 dBm/Hz

Output Power Plot on 802.11n (BW 20MHz) Channel 44 - Chain B

i Agilent 19:51:56 Jul 19, 2811

R T |Freq/ChanneI

Center Freq

#Res BH 1 MHz #YBH 3 MHz

Ch Freq  5.22 GHz Trig Free |l ¢ >>0a0000 GHz
Channel Power [Averages: 168 | |
| StartFreq
5.19500608 GHz
Ref 26 dBm #Atten 20 dB
#Sarmp O S U S Stop Freq
Log | | 5.24500600 GHz
19 "
dB/ CF Step
Offst 500000000 MHz
&2 Auto Man
dB
Freq Offset
Center 5.220 60 GHz Span 50 Mz || 0-00000000 Hz

#Sweep 1 ms (1001 pts)

Channel Power

15.82 dBm /26.0587 MHz

Signal Track

Power Spectral Density ||[0n 0ff]

-58.34 dBm/Hz
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Report No. : FR092308-07B

Output Power Plot on 802.11n (BW 20MHz) Channel 48 - Chain B
% Agilent 19:54:38 Jul 19, 2011

R T |Freq/ChanneI

Center Freq

Ch Freq 5.24 GHz Trig Free 554600000 GHz
Channel Power [Averages: 168 | |
| Start Freq
5.21580080 GHz
Ref 26 dBm #Atten 26 dB
#5amp T T T Stop Freq
Lag | | 526500000 GHz
18 ‘
dB/ CF Step
0ffst 500680080 MHz
20 Auto Man
dB
Freq Offset
Center 5.240 08 GHz Span 50 Mz || 0-00000000 Hz
#Res BW 1 MHz #UBH 3 MHz #Sweep 1 ms (1001 pts)
Signal Track
Channel Power Power Spectral Density ||[0n 0ff]
15.96 dBm /26.1691 MHz -58.22 dBm/Hz
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TEL : 886-3-327-3456 Report Issued Date : Sep. 20, 2011
FAX : 886-3-328-4978 Report Version : Rev. 01

FCCID : UZ7AP6



FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-07B

Output Power Plot on 802.11n (BW 20MHz) Channel 36 - Chain A of

Chain A+B
% Aglent 21:50:28 Jul 19, 2011 R T [Freg/Channel
|
- Center Freq
Ch Freq 5.18 GHz Trig Free 518600000 GHz
Channel Power [Averages: 168 | |
| Start Freq
5.15500088 GHz
Ref 28 dBm #Atten 20 dB
#3amp i | Stop Freq
Log ! ! 5.20500080 GHz
16
dB/ CF Step
Offst 5.00000000 MHz
20 “MAuto Man
dB
Freq Offset
Center 5.166 86 GHz Span 56 MHz || 0-00000000 Hz

#Res BH 1 MHz #YBH 3 MHz

#Sweep 1 ms (1001 pts)

Channel Power

13.58 dBm /25.4575 MHz

Power Spectral Density

Signal Track

On Off]

-60.48 dBm/Hz

Output Power Plot on 802.11n (BW 20MHz) Channel 36 - Chain B of

Chain A+B
% Aglent 21:49:00 Jul 19, 2011 R T [Freg/Channel
|
- Center Freq
Ch Freq 5.18 GHz Trig Free 518600000 GHz
Channel Power [Averages: 168 | |
| Start Freq
5.15500088 GHz
Ref 28 dBm #Atten 20 dB
#3amp i | Stop Freq
Log ! ! 5.20500606 GHz
16 3
dB/ CF Step
Offst 5.00000000 MHz
20 NRuto Man
dB
Freq Offset
Center 5.166 86 GHz Span 56 MHz || 0-00000000 Hz

#Res BH 1 MHz #YBH 3 MHz

#Sweep 1 ms (1001 pts)

Channel Power

13.7@ dBm /24.8798 MHz

Power Spectral Density

-60.26 dBm/Hz

Signal Track

On Off]
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FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-07B

Output Power Plot on 802.11n (BW 20MHz) Channel 44 - Chain A of

Chain A+B
- Agilent 21:35:39 Jul 19, 2811 R T [Freg/Channel
|
- Center Freq
Ch Freq 5.22 GHz Trig Free 552600000 GHz
Channel Power [Averages: 168 | |
| Start Freq
5.19500088 GHz
Ref 28 dBm #Atten 20 dB
#3amp i | Stop Freq
Log ! ] ! 5.24500000 GHz
16
dB/ CF Step
Offst 5.00000008 MHz
20 “Auto Man
dB
Freq Offset
Center 5.228 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BW 1 MHz #UBH 3 MHz #Sweep 1 ms (1001 pts)
Signal Track
Channel Power Power Spectral Density ||[0n 0ff]
13.01 dBm /25.5408 MHz -61.06 dBm/Hz

Output Power Plot on 802.11n (BW 20MHz) Channel 44 - Chain B of

Chain A+B
- Agilent 21:33:32 Jul 19, 2811 R T [Freg/Channel
|
- Center Freq
Ch Freq 5.22 GHz Trig Free 552600000 GHz
Channel Power [Averages: 168 | |
| Start Freq
5.19500088 GHz
Ref 28 dBm #Atten 20 dB
#3amp i Stop Freq
Log 5.24500000 GHz
16
dB/ CF Step
Offst 5.00000008 MHz
20 “MButo Man
dB
Freq Offset
Center 5.228 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BW 1 MHz #UBH 3 MHz #Sweep 1 ms (1001 pts)
Signal Track
Channel Power Power Spectral Density ||[0n 0ff]
13.43 dBm /24.7982 MHz -60.51 dBm/Hz
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FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-07B

Output Power Plot on 802.11n (BW 20MHz) Channel 48 - Chain A of

Chain A+B
- Agilent 21:23:48 Jul 19, 2811 R T [Freg/Channel
|
- Center Freq
Ch Freq 5.24 GHz Trig Free 554600000 GHz
Channel Power [Averages: 168 | |
| Start Freq
5.21500088 GHz
Ref 28 dBm #Atten 20 dB
#3amp i | Stop Freq
Log ! ! ! 5.26500000 GHz
16
dB/ CF Step
Offst i 5.00000008 MHz
20 “M||Auto Man
dB
Freq Offset
Center 5.248 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BW 1 MHz #UBH 3 MHz #Sweep 1 ms (1001 pts)
Signal Track
Channel Power Power Spectral Density ||[0n 0ff]
13.04 dBm /24.9382 MHz -60.93 dBm/Hz

Output Power Plot on 802.11n (BW 20MHz) Channel 48 - Chain B of

Chain A+B
- Agilent 21:20:55 Jul 19, 2811 R T [Freg/Channel
|
- Center Freq
Ch Freq 5.24 GHz Trig Free 554600000 GHz
Channel Power [Averages: 168 | |
| Start Freq
5.21500088 GHz
Ref 28 dBm #Atten 20 dB
#3amp i | Stop Freq
Log ! ! 5.26500000 GHz
16
dB/ CF Step
Offst 5.00000008 MHz
20 WButo Man
dB
Freq Offset
Center 5.248 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BW 1 MHz #UBH 3 MHz #Sweep 1 ms (1001 pts)
Signal Track
Channel Power Power Spectral Density ||[0n 0ff]
13.38 dBm /25.4769 MHz -60.68 dBm/Hz
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FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-07B

Output Power Plot on 802.11n (BW 40MHz) Channel 38 - Chain A

W Agilent 19:26:51 Jul 19, 2811

R T |Freq/ChanneI

Center Freq

Ch Freq 5.19 GHz Trig Free 519600000 GHz
Channel Power [Averages: 168 | |
Start Freq
5.14566008 GHz
Ref 28 dBm #Atten 26 dB
#3amp i Stop Freq
Log 5.23568008 GHz
19
dB/ i CF Step
Offst [ Ho|| 9.00600006 MHz
20 Auto Man
dB
Freq Offset

Center 5.198 88 GHz

#Res BH 1 MHz #YBH 3 MHz

Span
#Sweep 1 ms (1001 pts)

= || ©-99900008 Hz

Channel Power

16.57 dBm /43.8630 MHz

Power Spectral Density

-60.41 dBm/Hz

Signal Track

On Off]

Output Power Plot on802.11n (BW 40MHz) Channel 46 - Chain A

i Agilent 19:27:58 Jul 19, 2011

R T |Freq/ChanneI

Center Freq

16.51 dBm /50.8471 MHz

-60.56 dBm/Hz

Ch Freq 5.23 GHz Trig Free 553600000 GHz
Channel Power [Averages: 168 | |
Start Freq
5.18500088 GHz
Ref 28 dBm #Atten 20 dB
#3amp i i Stop Freq
Log ! 5.27500000 GHz
16
dB/ CF Step
Offst PP (|| 9.60006000 MHz
20 Auto Man
dB
Freq Offset
Center 5.238 86 GHz Span 96 1Az || 0-00000000 Hz
#Res BW 1 MHz #UBH 3 MHz #Sweep 1 ms (1001 pts)
Signal Track
Channel Power Power Spectral Density ||[0n 0ff]

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX . 886-3-328-4978

FCCID : UZ7AP6

Page Number 1 45 of 49
Report Issued Date : Sep. 20, 2011
Report Version : Rev. 01



seomron 1as.  FCC RF Test Report
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Output Power Plot on 802.11n (BW 40MHz) Channel 38 - Chain B

. Agilent 19:42:46  Jul 19, 2011 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.13 GHz Trig Free 519600000 GHz
Channel Power [Averages: 168 | |
Start Freq
5.14500088 GHz
Ref 28 dBm #Atten 20 dB
#Samp T Stop Freq
Log i 5.23500000 GHz
16
dB/ CF Step
Offst [P0 | 9.00000008 MHz
20 Auto Man
dB
Freq Offset
Center 5.198 86 GHz Span 96 1Az || 0-00000000 Hz
#Res BW 1 MHz #UBH 3 MHz #Sweep 1 ms (1001 pts)
Signal Track
Channel Power Power Spectral Density ||[0n 0ff]
16.79 dBm /51.7932 MHz -60.35 dBm/Hz

Output Power Plot on 802.11n (BW 40MHz) Channel 46 - Chain B

. Agilent 19:38:18  Jul 19, 2011 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.23 GHz Trig Free 553600000 GHz
Channel Power [Averages: 168 | |
Start Freq
5.18500088 GHz
Ref 28 dBm #Atten 20 dB
#3amp i i Stop Freq
Log | ' 5.27500000 GHz
16
dB/ CF Step
Offst [PF Domizll| 9.00600000 MHz
20 Auto Man
dB
Freq Offset
Center 5.238 86 GHz Span 96 1Az || 0-00000000 Hz
#Res BW 1 MHz #UBH 3 MHz #Sweep 1 ms (1001 pts)
Signal Track
Channel Power Power Spectral Density ||[0n 0ff]
16.63 dBm /50.9254 MHz -60.44 dBm/Hz
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SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-07B

Output Power Plot on 802.11n (BW 40MHz) Channel 38 - Chain A of

Chain A+B
. Agilent 89:10:03 Jul 28, 2011 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.13 GHz Trig Free 519600000 GHz
Channel Power [Averages: 168 | |
| Start Freq
5.14500088 GHz
Ref 28 dBm #Atten 20 dB
#3amp i | Stop Freq
Log | ! 5.23500000 GHz
16
dB/ CF Step
Offst 9.00000000 MHz
Offst o " eyt it
dB
Freq Offset
Center 5.198 86 GHz Span 96 1Az || 0-00000000 Hz

#Res BH 1 MHz

#YBH 3 MHz

#Sweep 1 ms (1001 pts)

Channel Power

13.25 dBm /48.7200 MHz

Power Spectral Density ||[0n 0ff]

-63.72 dBm/Hz

Signal Track

Output Power Plot on 802.11n (BW 40MHz) Channel 38 - Chain B of

Chain A+B
. Agilent 89:15:62  Jul 28, 2011 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.13 GHz Trig Free 519600000 GHz
Channel Power [Averages: 168 | |
| Start Freq
5.14500088 GHz
Ref 28 dBm #Atten 20 dB
#3amp i | Stop Freq
Log | | 5.23500000 GHz
16
dB/ CF Step
Offst 9.00000000 MHz
20 NButo Man
dB
Freq Offset
Center 5.198 86 GHz Span 96 1Az || 0-00000000 Hz

#Res BH 1 MHz

#YBH 3 MHz

#Sweep 1 ms (1001 pts)

Channel Power

13.56 dBm /43.0290 MHz

Signal Track

Power Spectral Density ||[0n 0ff]

-63.34 dBm/Hz
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FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-07B

Output Power Plot on 802.11n (BW 40MHz) Channel 46 - Chain A of

Chain A+B
- Agilent 09:19:07 Jul 28, 2811 R T [Freg/Channel
|
- Center Freq
Ch Freq 5.23 GHz Trig Free 553600000 GHz
Channel Power [Averages: 168 | |
| Start Freq
5.18500088 GHz
Ref 28 dBm #Atten 20 dB
#3amp i Stop Freq
Log ' 5.27500000 GHz
16
dB/ CF Step
Offst 9.00000000 MHz
Offst e wsillauien Mar
dB
Freq Offset
Center 5.238 86 GHz Span 96 1Az || 0-00000000 Hz
#Res BW 1 MHz #UBH 3 MHz #Sweep 1 ms (1001 pts)
Signal Track
Channel Power Power Spectral Density ||[0n 0ff]
13.43 dBm /50.8917 MHz -63.64 dBm/Hz

Output Power Plot on 802.11n (BW 40MHz) Channel 46 - Chain B of

Chain A+B
% Aglent 09:17:39 Jul 20, 2011 R T [Freg/Channel
|
- Center Freq
Ch Freq 5.23 GHz Trig Free 553600000 GHz
Channel Power [Averages: 168 | |
| Start Freq
5.18500088 GHz
Ref 28 dBm #Atten 20 dB
#3amp i Stop Freq
Log | 5.27500000 GHz
16
dB/ CF Step
Offst 9.00000000 MHz
20 HAuto Man
dB
Freq Offset
Center 5.238 86 GHz Span 96 1Az || 0-00000000 Hz
#Res BW 1 MHz #UBH 3 MHz #Sweep 1 ms (1001 pts)
Signal Track
Channel Power Power Spectral Density ||[0n 0ff]

13.65 dBm /50.2692 MHz

-63.36 dBm/Hz
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SPORTON LAB.

FCC RF Test Report Report No. : FR092308-07B

4 List of Measuring Equipments

. L Calibration
Instrument | Manufacturer | Model No. Serial No. [Characteristics Date Due Date Remark
System Conducted
. R&S CMU200 117995 N/A Aug. 11, 2010 | Aug.10, 2011
Simulator (THO2-HY)
Spectrum Conducted
R&S FSP40 100055 9kHz~40GHz | Jun. 13, 2011 | Jun. 12, 2012
Analyzer (THO2-HY)
) Conducted
Power Meter Anritsu ML2495A 0932001 N/A Sep. 13, 2010 | Sep. 12, 2011
(THO2-HY)
) Conducted
Power Sensor Anritsu MA2411B 0846202 N/A Sep. 14, 2010 | Sep. 13, 2011
(THO2-HY)
Thermal . Conducted
Ten Billion TTH-D35P | TBN-930701 N/A Jul. 30, 2010 | Jul. 29, 2011
Chamber (THO2-HY)
SPORTON INTERNATIONAL INC. Page Number 1 49 of 49

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCCID : UZ7AP6

Report Issued Date : Sep. 20, 2011
Report Version : Rev. 01





